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Applicant :DONGGUAN YIKBOND PACKAGING CO,, LTD.

Address :NO.63 WEST DONGXIN ROAD, JIAOSHE, DONGKENG TOWN, DONGGUAN CITY,
CHINA

Report on the submitted sample said to he:

Sample Name AT FES4¥ Dunnage Bag

Sample Description :The mixture of light brown paper, semi-transparent plastic film and white
strap

hanutacturer DONGGUAN YIKBOND PACKAGING CO., LTD.

Sample Received Date  :Oct. 22, 2007

Testing Period Oct. 22, 2007 to Oct. 24, 2007

Test Requested :As specified by client, to determine the Lead, Mercury, Cadmium,

Hexavalent Chromium. PBBs&PBDEs contents in the submitted sample.

Test Method:
Measured Report
Tested lems Pretreatment Method
Fguipment Limit
Lend (Phy Refer to US EPA 30521996 ICP-AES 2ppm
Mereury ([lgh Reler 1o US EPA 303201946 OV 2ppm |
Refer to U EPA 0508 1996
Cadmium (Cdy CP-AES 2ppm
or other aeid digestion
Hexavalent Chrominm () Lefer o 1S LPA 3060A: 1906 LI V=¥ 2ppm
Polvbrominated Biphenyls (PRBs) | Refer 1o US EPA 35400 m9g | GC-MS0 Sppm
Palybrominated Dipheny] Ethers (P1RIS) Reter to LS EPA 3510990 ; GO-MSD Fppin
‘Test Results: Please refer to the following page(s).
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Test Resules:
| Tested Hems . Contents
Lead (Ph) MDD,
Mereury (Hg) M.
| Cadmium (Cd) N
Hexavalent Chromium (Cr™") N.D
Tested Items ]I Contents ]
Polybrominated Biphenyls(PBBs) '
Monohramobiphenyl ; N.D. .
Dibromaobipheny] R RE
Tribmmnlhphenyl N, R
Tetrabromobipheny! N.D.
Pentabromobiphenyl M.D.
Hexabromobiphenyl ML,
| Heptabromobiphenyl | M., —
Oetabromobiphenyl N.D.
Monabromobiphenyl ™.,
Decabromobipheny) N
Polybrominated Diphenyl Ethers(PBDEs)
Monobromodipheny| ether T‘J.D. ]
_Dil:rmmodiphen}r] ether ™.,
Tribromodiphenyl cther | ML
Tetrabromaodipheny] ether LD
Pentabramodiphenyl ether M.Du
Hexabromodiphenyl ether N.D. B
Heptabromodiphenyl ether N.D. :
Octabromadiphenyl ether N.D.
_I\-J_Onabrmnﬂdiphtnyi ether | : ND.
Decabromodipheny! ether MDDy
Note:  -N.D.=Not Detected (<report limit) :

-ppm = mgfke=parts per million
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Test Process:

1.Test for Ph/Hg Contents

Test Report
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3. Test for Chromium(VI) Content

Weigh sample and place it in = Add digestion Digest sample in microwave
microwave digestion vessel reagent — digestion gven
Analyzed by ICP-AES/ Make up with Transfer the digestive solution
OVoAA = deiomized water — into a volumetric flask
2.Test for Cd Content
Weigh sample and place it in a Add digestion il aties
— At —r, igesl sample on hot plate
conical flask oRgeit
. Make up with Transfer the digestive solution
Analyzed by ICP-AES e detonizad: water — into a volumetric flask

Weigh sample and place
it in-a conical flask

Add digestion solution
and heating at hot plate

Adjust the pll of the solution
o 7.5 0.5 and transfer the
solution into a volumetric flask

4

Add diphenylearbazide

solution

Make up with deionized water

Adjuin the pll of the A
solution lo 2.0 0.5
and
make up with
detonized water —>

Analyze the mixture by using UV-Vis spectrophotometer with
wavelength set at 540nm

4. Test for PBRs /PBDEs Contents

Weigh sample and place it in Extracted with
. ::} {_}rgﬂ]]f{_\_ solvant _‘:_‘}. CDnEt-mtriltE the extract
a thimble =
Analvzed by GC-MSD Make up with Transfer the extract into o
AT }"Z’E-' '.I}' = = | . ML = ey I
organic salvent volumetric flask
Baslating L Honopaeet industrial zone. Baoan 70 dsgice, Shenzhen, Snima
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Photo of the sample

= End of report #**

This report s considered invalidated without the Special Seal for Inspection of the CT1, This report shall not be altered,
increased or deleted. The resulls shown in thistest report reler only 1o the sample(s) tested. Without written approval of
AT this test report shall not be copied except in full and published as advertisement,
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